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Spurious E'"'55'“'|‘5 ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 249002 GHz -41.31 dBém -16.31 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 20.25 dim -9.75 dB
2.490 GHz 2.496 GHz 1.000 MHz 249595 GHz -36.38 dém -23.38 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -15.96 dBm -5.96 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49895 GHz -34.98 d&m -24.98 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57113 GHz -39.75 dBm -29.75 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49955 GHz -15.72 dBm -5.72 d& 2.575 GHz 2.590 GHz 1,000 MHz 2.57979 GHz ~44.90 dBm 31,90 db
2,500 GHz 2.520 GHz 100,000 kHz 2.50108 GHz 19.91 dBm -10.09 dB .550 GHz 5.595 GHz 1,000 MHz 5.59080 GHz 46,24 dbm _51.24 dB
\
i i 1 )
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

SGL Count 100/100

Ref Level 30.00 dBm

Offset 12.00 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 12,00 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 vgrwr
Limit fheck PAES | SPURIGE CHNEKABS_ PARS
o0 dblfie_§PURIOUS LINE ABS pABS 20 chipe_BPURIOUS LINE ABS PAES
10 dBm 10dBm
d
0 db f . 0 : .
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-30 dem -'-V i -p0 dem 1
40 dBm— (e 40 dm ‘\I ol
-50 dem -50 dBm
-60 dBim 60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 249045 GHz -32,60 dBm -7.60 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56165 GHz 0.38 dBm -29.62 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49591 GHz -29.36 dBm -16.36 dB 2.570 GHz 2.571 GHz 500,000 kHz 2.57000 GHz -28.97 dBm -18.97 dB
2496 GHz 2:499 GHz 1.000 MHz 249895 GHz -28.23 dém -18.23 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -33.13 dem -23.13 d8
2,499 GHz 2.500 GHz 500.000 kHz 2.49999 GHz -28.49 dBm -18.49 dB 5575 CH= 2,590 GHz 1,000 MHz 267536 GHz 3485 dBm 2185 de
2500 GHz 2.520 GHz 100,000 kHz 251887 GHz 0.94 dBm -29.06 dB 5590 CHz 2.595 GHz 1,000 Mz 5 58047 GHe 41,46 cbm ~16 46 db,
Y
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TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A7-24 of 31



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur mr||| Spectrum 7
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem ﬂ 10 dBm ’\|
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-30 dBm -30 dBm
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e SUPRPIN A SRS S I kit
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:490 GHz 1.000 MHz 2,48967 GHz -42.87 dém -18.87 dB 2,550 GHz 2.570 GHz 100.000 kHz 256893 GHz 16.54 dbm -11.06 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49594 GHz -44.54 dém -31.54 d 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -18.46 dBm -g.46 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.40888 GHz -37.28 dém -27.28 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67115 GHz -41.78 dbm -31.78 db
2,499 GHz 2.500 GHz 500.000 kHz 2,49997 GHz -18.47 dém -8.47 dB 5575 CH= 2,590 GHz 1,000 MHz 2.68004 GHz 4455 dBm icade
2,500 GHz 2.520 GHz 100,000 kHz 2,50111 GHz 18.88 dBm -11.12 dB 5 550 GHz 5 565 GHz 1,000 Mz 5 55356 GHe 48,06 chm 2106 b,
T
) I [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém  Offset 12,00 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck BAES | SPURIGECHHEKABS PAES
o0 dhifie _BPURIOUS LINE_ABS PASS 20 dbjpe—_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
0de e ] - S
T | N
-10 dBm i‘ ] I
SPURIDUS_LINE_ABS | I L L [
-30 dém =".U Y
R |
-40 dBm —— Illn .
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49045 GHz -31.74 dBm -6.74 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.55716 GHz -0.88 dBm -30.88 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49598 GHz -28.27 dém -15.27 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -29.77 dBm -19.77 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -27.11 dém -17.11 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -32.30 dBm -22.30 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49959 GHz -27.97 dBm -17.57 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57516 GHz ~34.67 dBm 21,67 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.51880 GHz -0.06 dBm -30.06 dB .550 GHz 2.595 GHz 1,000 MHz 2.59030 GHz 4264 dbm C17.64 dB
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTEBand 7 /2

OMHz / 256 QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

)

Offset 12.00 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 12.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
20 dhife _EPURIOUS LINE_ABS PABS 20 dhifE_$PURIOUS LINE_ABS PASS
I !
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Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__PowerAbs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.48601 GHz -45.15 dBm -20.15 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 16.48 dBm -13.52 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49284 GHz -44.80 dém -31.90 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -22.55 dBm -12.55 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49891 GHz -42.75 dém -32.75 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57129 GHz -40.95 dBm -30.95 dB
2.499 GHz 2.500 GHz 500.000 kHz 2.49933 GHz -22.58 dBm -12.58 dB 5 575 GH= 2,500 GHz 1,000 MHz 257713 GHe 45,55 dbm 3555 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50112 GHz 15.78 dém -14.22 dB 5.500 GHz 2.695 GHz 1,000 MH2 2.69161 GHz 46.39 dBm 51.30 dB
T
) I [ >
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

offset 12.00 di Mode Auto Sweep
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Limit fheck PAES | SPURIGE CHNEKABS_ PARS
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Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 2:49050 GHz -36.53 dBm -11.53 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56352 GHz -2.48 dBm -32.48 dB
2.480 GHz 2.495 GHz 1.000 MHz 249574 GHz -32.70 dBm -19.70 d8 2.570 GHz 2.571 GHz 500,000 kHz 2.57001 GHz -32.65 dBm -22.65 dB
2496 GHz 2:499 GHz 1.000 MHz 249843 Gz -91.33 dém -21.33 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57160 GHz -33.08 dBm -23.08 dB
2,499 GHz 2.500 GHz 500.000 kHz 249997 GHz -31.67 dBm -21.67 dB 5575 CH= 2,590 GHz 1,000 MHz 267500 GHz 3471 dBm oi7ide
2500 GHz 2.520 GHz 100,000 kHz 251519 GHz -1.76 dim -31.76 dB 5590 CHz 2.595 GHz 1,000 Mz 5 58001 GHe 4368 chm ~16 86 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

Conducted Spurious Emission

LTE Band 7 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
L= e— e
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 950.79710 MHz -46.53 dBm -21.53 dB 30,000 MHz 1,000 GHz 1.000 MHz 982.79110 MHz -46,36 dBém -21,36 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48330 GHz -45.55 dBm -20.55 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47585 GHz -45.66 dBm -20.66 d&
2,580 GHz 5.000 GHz 1.000 MHz 4,31552 GHz -43,05 dBm -18,05 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,29471 GHz -43,20 dBm -18,20 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.92656 GHz -40.70 dBm -15.70 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.54456 GHz -40.67 dBm -15.67 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60677 GHz -36.42 dBm -11.42 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.61927 GHz -36.55 dBm -11.55 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.27773 GHz -37.90 dBm -12,90 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.24123 GHz -37.95 dBm -12.95 dg
T bl
D: 1 1 01:25:02
Highest Channel / QPSK
oo
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
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Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 966,79410 MHz -46.,19 dBm -21.19 dB.
1.000 GHz 2,490 GHz 1.000 MHz 2.46195 GHz -45.52 dBm -20.52 d8
2,580 GHz 5.000 GHz 1.000 MHz 3.47546 GHz -43.10 dem -18.10 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.94356 GHz -40.90 dBm -15.90 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.60227 GHz -36.47 dBm -11.47 dB
18.000 GHz 26,000 GHz 1.000 MHz 18.25123 GHz -37.99 dBém -12.99 d&
i
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ssanranas. FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 7 / 10MHz
Lowest Channel / QPSK Middle Channel / QPSK

Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.57701 MHz -46.32 dBm -21.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 956.12944 MHz -46.34 dBm -21.34dp
1.000 GHz 2,490 GHz 1.000 MHz 2.48528 GHz -45.33 dBm -20.33 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48826 GHz -45.34 dBm -20.34 dg
2,580 GHz 5.000 GHz 1.000 MHz 4.30632 GHz -43,00 dBm -18,00 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.29907 GHz -43,33 dBm -18.33 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.95305 GHz -40.73 dBm -15.73 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.92756 GHz -40.77 dBm -15.77 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60577 GHz -36.27 dBm -11.27 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60077 GHz -36.57 dBm -11.57 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.25373 GHz -38.06 dBm -13.06 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.23624 GHz -37.92 dBm -12.92 dg
— —_— ~ —
{ L J - L L J v

01:42:56

Highest Channel / QPSK

Spec n
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dBm _ — N S PO
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Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 81942779 MHz -46,18 dBm -21.18 dB.
1.000 GHz 2,490 GHz 1.000 MHz 2.47535 GHz -45.48 dBm -20.48 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.31987 GHz -43,09 dém -18.09 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.92206 GHz -40.75 dBm -15.75 dB
10,000 GHz 18,000 GHz 1.000 MHz 17 60477 GHz -36.49 dBm -11.49 dB
18.000 GHz 26,000 GHz 1.000 MHz 1824623 GHz -38.08 dBm -13.08 d&
i
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LTE Band 7 / 15MHz
Lowest Channel / QPSK Middle Channel / QPSK

Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
20 dB -20 dBm
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. A in, A, A, -~ A ~
I WP BRI e P - Rt Lo ~ i o ad
ud e
60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 991.03198 MHz —46.46 dBm -21.46 dB 30,000 MHz 1,000 GHz 1.000 MHz 809.59270 MHz -46.48 dBm -21.48 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48677 GHz -45.19 dBm -20.19 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48876 GHz -45.36 dBm -20.36 d&
2,580 GHz 5.000 GHz 1.000 MHz 4,50037 GHz -42,90 dBm -17.90 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,30971 GHz -43,11 dBm -18.11 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.80556 GHz -40.81 dBm -15.81dB 5.000 GHz 10.000 GHz 1.000 MHz 6.95655 GHz -40.56 dBm -15.56 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60127 GHz -36.39 dBm -11.39 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60877 GHz -36.57 dBm -11.57 d8
18.000 GHz 26.000 GHz 1.000 MHz 18.22674 GHz -38.06 dBm -13.06 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.24823 GHz -38.01 dBm -13.01 dB&
~ —_— ~ —_—
{ L J - L L J v

Highest Channel / QPSK

Spec n

Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4iRR—$EURIOUS JINE ARS PARS
-20 dém

| SPURIOUS_LINE_ABS

40 dB TIPGN. 1Y SPUPN A ~
m x A ey - i e d A
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 991,51674 MHz -46,25 dBm -21.25 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48628 GHz -45.57 dBm -20.57 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.46892 GHz -42,98 dBém -17.98 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.94406 GHz -40.85 dBm -15.85 dB
10,000 GHz 18,000 GHz 1.000 MHz 1760727 GHz -36.64 dBém -11.64 dB
18.000 GHz 26,000 GHz 1.000 MHz 1825523 GHz -38.11 dBm -13.11 d&
il
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LTE Band 7 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK

Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 dB -20 dBm
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 985.69965 MHz -46.27 dBm -21.27 dB 30,000 MHz 1,000 GHz 1.000 MHz 962.79110 MHz -46.45 dBm -21.45 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48479 GHz -44.91 dBm -19.91 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48379 GHz -45.46 dBm -20.46 dg
2,580 GHz 5.000 GHz 1.000 MHz 4.31165 GHz -43,04 dBm -18.04 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.47472 GHz -43,10 dBm -18.10 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.57355 GHz -40.81 dBm -15.81 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.93356 GHz -40.82 dBm -15.82 db
10.000 GHz 18.000 GHz 1.000 MHz 17.61527 GHz -36.60 dBm -11.60 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60577 GHz -36.47 dBm -11.47 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.73814 GHz -38.13 dBm -13.12 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.24723 GHz -37.81 dBm -12.81 dB
— —_— ~ —
{ L J - L L J v

Highest Channel / QPSK

Spec n

Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4iRR—$EURIOUS JINE ARS PARS
-20 dém

| SPURIOUS_LINE_ABS

-40 dBm — —— SN VPRI el ey
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 984,73013 MHz -46,55 dBm -21.55 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -45.59 dBm -20.59 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30874 GHz -43,16 dBm -18.16 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.91206 GHz -40.73 dBm -15.73 dB
10,000 GHz 18,000 GHz 1.000 MHz 17 60677 GHz -36.43 dBém -11.43 d8
18.000 GHz 26,000 GHz 1.000 MHz 1827573 GHz -37.93 dBém -12.93 d&
il
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ssamon . FCC RADIO TEST REPORT Report No. : FG271545B
Frequency Stability
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0042
40 Normal Voltage 0.0067
30 Normal Voltage 0.0060
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0075
0 Normal Voltage 0.0055
PASS
-10 Normal Voltage 0.0040
-20 Normal Voltage 0.0030
-30 Normal Voltage 0.0031
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0014
Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 7C

26dB Bandwidth

Mode LTE Band 7C : 26dB BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 30.03 25.43 30.57 34.90
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.15 35.04 39.96
Mode LTE Band 7C : 26dB BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.91 25.38 30.57 34.83
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.09 34.97 39.96
Mode LTE Band 7C : 26dB BW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.85 25.38 30.57 34.97
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.09 35.04 39.80
Mode LTE Band 7C : 26dB BW(MHz)
256QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.91 25.38 30.69 34.97
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.09 34.90 39.96
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 7C

QPSK

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

J

J

Spectrum &2 v
Ref Level 30.00 GBm  Offset 12,50 OB & RBW 1 MHz RefLevel 30.00 dbm  Offset 12,50 db @ RBW 1 MHz
o att a0de SWT 1ms @ VBW 3 MHz  Mode Auto Sweep o att 30de SWT 1ms @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2,526898 GHz 19.68 dBm nd@ down 30.03 MHz ML T 2,530078 GHz 19.43 dam nd@ down 25,425 MHZ
T fy 2,519945 GHz -7.29 dam nds 26.00 dB TL L 2,523238 GHz -6.75 dam nds 26,00 da
T2 1 2,549975 GHz -6.92 dBm Q factor 4.1 T2 1 2.547662 GHz -6.11 dBm Q factor 99.5
o

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

™
v v
Ref Level 30.00 Bm  Offset 12.50 0B & RBW 1 MHz Ref Level 30,00 GBm  Offset 12.50 0B & RBW 1 MHz
o att 30de SWT 1ms @ VBW 3MHz  Made Auto Sweep o At 30de SWT 1ms @ VBW 3MHz  Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
@19k Max | C e
| M1[1] 19.75 dBm) M1[1]
20 i 2.5226520 GHz - u 2.
PR T e iE%?MJ‘ 26.00 dB [ e Ly nd 26.00 dB
0 [ i ¥ W'M"r"q 30.569000000 MHz 04 { b ety by e bt e 34.895000000 MHz
] Q factor L 82.5 ] \| Q factor || 72.4
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CF 2.535 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.522652 GHz 19.75 dBm ndB down 30.569 MHz M1 2.525465 GHz 19.65 dBm ndB down 34,895 MHz
TL 1 2,519655 GHz -6.31 dam ndg 26.00 dB TL L 2.517423 GHz -6.79 dBm ndg 26,00 d&
T2 1 2,550225 GHz -5.51 dBm Q factor 82.5 T2 1 2.552318 GHz -6.43 dBm Q factor 72.4
L it ] L ) ] L]

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum -
Ref Level 30.00 Bm  Offset 12.50 0B & RBW 1 MHz Ref Level 30,00 GBm  Offset 12.50 0B & RBW 1 MHz
o att 30de SWT 1ms @ VBW 3MHz  Made Auto Sweep o At a0de  SWT 1ms @ VBW 3MHz  Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
@19k Max | C e
CHEY 8.95 dbm| CHEY 39 dbm
0 1 2.5269580 GHz . M1 2.5310390 GHz
n 5
[ P R P - Ty TR 26.00 dB e Y ndp . 26.00 d8
0 & 1, a\'ﬁe’ Ll 4“\ 30.150000000 MHZ 10 d / NP i e ‘V‘M"'ul 35.035000000 MHz
" factor h 83.8 J' W Q factor \ 72.2]
ad "é‘ I]r od iz \\
10 df f - -10 df f \
SR . W L oa N,
IS e L TGl T TNy AR R WIWM\,
30 30 !
-40 -40 df
50 df -50
-6 df -60 d
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Markar
Type | Ref | Tre| X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result
M1 1 2.526958 GHz 18.95 dBm ndB down 30.15 MHz M1 2.531039 GHz 18.99 dBm ndB down 35.035 MHz
TL 1 2,520005 GHz ~7.66 dBm ndd 26.00 dB TL L 2.517542 GHz -5.95 dBm ndd 26,00 d&
T2 1 2,550155 GHz -8.01 dBm Q factor B83.8 T2 1 2.552577 GHz -7.17 dBm Q factor 72.2
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J
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swanronas. FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 7C
QPSK

Spectrum ﬂ_!:.t
Ref Level 30.00 GBm  Offsel 12,50 0B & RBW 1 MHz
o att a0ds BWT 1ms @ VBW 3 MHz  Mode Auto Sweep
SGL Count 100/100
[@ 17k Max
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- I ) St vy e 26.00 dB|
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=50 dom
-60 dBm
CF 2,535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 2,520375 GHz 19.09 dém ndB down 38,96 MHz
T1 1 2,51494 GHz -5.44 dBm nds 26.00 d8
T2 1 2,554 GHz -5.62 dBm  factor 531
]\ J [T
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 7C

16QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum v 3
Ref Level 30.00 Bm  Offset 12.50 0B & RBW 1 MHz Ref Level 30.00 0Bm OFfset 12.50 0B w RBW 1Mz
o att 30de SWT 1ms @ VBW 3MHz  Made Auto Sweep o att 30de SWT 1ms @ VBW 3MHz  Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
o CHEY 20.44 dbm) . CHEY 19.91 dbm
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CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 50.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2,527258 GHz 20,44 dBm N down 29.91 Mz ML T 2.532727 GHz 19.91 dm N down 25,375 MHz
T py 2,520005 GHz -5.40 dam nds 26.00 d8 T1 L 2.522238 GHz -7.24 dam nds 26,00 d8
T2 1 2,549915 GHz -4.61 dBm Q factor 84.5 T2 1 2.547612 GHz -5.02 dam Q factor 9.9
L it ] L ) ] 2

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

™ ™
v
Ref Level 30.00 Bm  Offset 12.50 0B & RBW 1 MHz Ref Level 30,00 GBm  Offset 12.50 0B & RBW 1 MHz
o att 30de SWT 1ms @ VBW 3MHz  Made Auto Sweep o At 30de SWT 1ms @ VBW 3MHz  Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
@19k Max |
CHEY 13.03 dbm| e CHEY 20.21 dbm)
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CF 2.535 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.530624 GHz 19.03 dBm ndB down 30.569 MHz M1 2.529031 GHz 20.21 dBm ndB down 34,825 MHz
TL 1 2,519655 GHz -8.75 dBm ndg 26.00 dB TL L 2.517492 GHz -5.99 dBm ndg 26,00 d&
T2 1 2,550225 GHz -7.62 dBm Q factor 82.8 T2 1 2.552318 GHz -6.46 dBm Q factor 72.6
L i ] L ) ] L]

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

oo ) & (#]
Ref Level 30.00 Bm  Offset 12.50 0B & RBW 1 MHz Ref Level 30,00 GBm  Offset 12.50 0B & RBW 1 MHz
o att 30de SWT 1ms @ VBW 3MHz  Made Auto Sweep o At 30de SWT 1ms @ VBW 3MHz  Made Auto Sweep
SGL Count 100,100 SGL Count 100/100
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60 df -60 o
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result
M1 1 2.535769 GHz 18.34 dBm nd@ down 30.09 MHz M1 2.524116 GHz 18.89 dBm nd@ down 34,965 MHZ
TL 1 2,520005 GHz -6.18 dBm ndg 26.00 dB TL L 2.517542 GHz -6.93 dBm ndg 26,00 d&
T2 1 2,550095 GHz -8.62 dBm Q factor B84.3 T2 1 2.552508 GHz -6.68 dBm Q factor 72.2
L it ] L ) ] L]
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swanronas. FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 7C

16QAM

Middle Channel / 20MHz+20MHz

N/A

@)

Ref Level 30.00 cBm  Offset 12,50 db w RBW 1 MHz

o att a0ds BWT 1ms @ VBW 3 MHz  Mode Auto Sweep
SGL Count 100/100
[@ 17k Max
mili] 17.74 dBm|
20 dB 1 2.5248500 GHZ|
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-60 dBm
CF 2,535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result |
ML 1 2,52485 GHz 17.74 dBm ndB down 35.56 MHz
T1 1 251502 GHz -9.34 dBm ndé 26.00 dB
T2 1 2,55498 GHz -10.14 dBm  factor 63.2
L ] [T
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 7C

64QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ectrum - ctrum
Ref Level 30.00 GBm  Offset 12,50 0B & RBW 1 MHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 1 MHz
}o Att 30d8 SWT 1ms @ VBW 3 MHz Mode Auto Sweep po Att 30de SWT 1ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts pan 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,52548 GHz 20.29 dém ndB down 25,85 MHz ML 2.532128 GHz 19.53 dBm ndB down 25,375 MHz
T1 1 2,520005 GHz -5.27 dém ndé 26.00 dB T1 1 2.522288 GHz -6.69 dBm ndé 26.00 d8
T2 1 2,549855 GHz -5.79 dBm  factor B4.6 T2 1 2.547662 GHz -6.89 dBm  factor 95.8
L L J - L JL J [

Middle Channel / 15MHz+15MHz

Mid

dle Channel / 15MHz+20MHz

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW IMHz  Mode Auto Swesp o Att a0de SWT ims @ VBW 3MHz Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,527507 GHz 19.64 dBm nd@ down 30.569 MHz M1 2.525674 GHz 18.89 dBm nd@ down 34,965 MHZ
T1 1 2,519655 GHz -7.00 dBm nd8 26.00 dB T1 L 2,517423 GHz -8.21 dBm nd8 26,00 d8
T2 1 2,550225 GHz -6.43 dBm Q factor B82.7 T2 1 2.552388 GHz -6.57 dBm Q factor 72.2
L I 4 [S JL 4 -

Mid

dle Channel / 20MHz+10MHz

Mid

dle Channel / 20MHz+15MHz

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att 30de  SWT ims @ VBW 3MHz Mode Auto Sweep o Att a0ds SWT ims @ VBW 3IMHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
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M 2.545 3 11 2.5253750 G
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-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,54518 GHz 18.19 dBm nd@ down 30.09 MHz M1 2.525375 GHz 18.25 dBm nd@ down 35,035 MHZ
T1 1 2,520005 GHz -8.30 dBm nd8 26.00 dB T1 L 2,517473 GHz -7.27 dBm nd8 26,00 d8
T2 1 2,550095 GHz -6.55 dBm Q factor B84.6 T2 1 2.552508 GHz -8.17 dBm Q factor 72.1
L I 4 [S JL 4 -
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swanronas. FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 7C

64QAM

Spectrum u:_(
Ref Level 30.00 GBm  Offsel 12,50 0B & RBW 1 MHz
o att a0ds BWT 1ms @ VBW 3MHz Mode Auto Sweep
SGL Count 100/100
[@1Pk Max
mili] 17.90 dBm
e 1 , i e i
g i A sl B
" Jrtippon | mn""'l-'rlfw,"wh'mnhr.M-, 19.800000000 MHz
b 'N Q factor 63.4
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CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result |
ML 1 2,52493 GHz 17.90 dBm ndB down 39.8 MHz
T1 1 251502 GHz -8.00 dém ndé 26.00 dB
T2 1 2,55482 GHz -7.87 dBm Q factor 63.4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 7C

256QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ectrum - ctrum
Ref Level 30.00 Bm  Offset 12.50 0B & RBW 1 MHz Ref Level 30.00 0Bm OFfset 12.50 0B w RBW 1Mz
o att 30de SWT 1ms @ VBW 3MHz  Made Auto Sweep o att 30de SWT 1ms @ VBW 3MHz  Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2,528457 GHz 18.25 dBm N down 29.91 Mz ML 2.528781 GHz 17.51 dem N down 25,375 MHz
T py 2,520005 GHz -8.31 dam nds 26.00 d8 T1 L 2.522238 GHz -10.08 dm nds 26,00 d8
T2 1 2,549915 GHz -5.98 dam Q factor 84.5 T2 1 2.547612 GHz -7.21 dem Q factor 9.7
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Middle Channel / 15MHz+20MHz

Spectrum - vectrum o
Ref Level 30.00 Bm  Offset 12.50 0B & RBW 1 MHz Ref Level 30,00 GBm  Offset 12.50 0B & RBW 1 MHz
jo ALt 30dB  SWT 1ms @ VBW 3 MHz Mode Auto Sweep b ALt 30 de SWT 1ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 2.535 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.532003 GHz 16.82 dBm ndB down 30.689 MHz M1 2.526094 GHz 16.69 dBm ndB down 34,965 MHZ
TL 1 2,519595 GHz ~8.44 dBm ndd 26.00 dB 1 L 2.517423 GHz -10.48 dBm ndd 26,00 d&
T2 1 2,550285 GHz -9.13 dBm Q factor 82.5 T2 1 2.552388 GHz -9.20 dBm Q factor 72.2
L JL J L JL J v
ectrum - hectrum -
Ref Level 30.00 Bm  Offset 12.50 0B & RBW 1 MHz Ref Level 30,00 GBm  Offset 12.50 0B & RBW 1 MHz
o att 30de SWT 1ms @ VBW 3MHz  Made Auto Sweep o At a0de  SWT 1ms @ VBW 3MHz  Made Auto Sweep
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104 A SN e Mmoot 30.090000000 MHZ 10 d e kbl s B i 34.895000000 MHz
7 h fa 84.2 r T @fector LIL 72.4
ad ; od - ‘S‘
- d ¥ -10 di ) 2
r f ‘
209 ot T o e {
i ey L P
bl ST OO, L WY P gl Wt bl gl
-a0 + K Ciaie
-4nd -40 df
50 df -50
-6 df -60 d
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Markar
Type | Ref | Tre| X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result
M1 1 2.53475 GHz 15.98 dBm ndB down 30.09 MHz M1 2.527822 GHz 16.92 dBm ndB down 34,895 MHz
TL 1 2,520005 GHz ~9.14 dBm ndd 26.00 dB 1 L 2.517542 GHz -8.17 dBm ndd 26,00 d&
T2 1 2,550095 GHz -9.94 dBm Q factor B84.2 T2 1 2.552438 GHz -9.94 dBm Q factor 72.4
L JL J L JL J v

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 7C
256QAM

Spectrum u:_(
Ref Level 30.00 GBm  Offsel 12,50 0B & RBW 1 MHz
o att a0ds BWT 1ms @ VBW 3MHz Mode Auto Sweep
SGL Count 100/100
[@1Pk Max
mili] 15.74 dBm
2048 2.5299650 GHZ|
ot A ndB 26.00 dB
P M Y] (T TR . 0.9 0000
i i L B 19.960000000 MHz
o T bbby 63.3
0 dBm J i i
12
-10 dBm £ 5
20 d8m e e {
AW M
f@ﬁ“'aé’kw LTI SO TETR S O .
-40 dBm
=50 dom
-60 dBm
CF 2,535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result |
ML 1 2, 529965 GHz 15.74 dBm ndB down 39.96 MHz
T1 1 2.51494 GHz -10.89 dém ndé 26.00 dB
T2 1 2,554 GHz -9.27 dBm Q factor 63.3
L ] [T

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FG271545B

Occupied Bandwidth

Mode LTE Band 7C : 99%OBW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.99 23.48 28.65 32.80
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.99 32.80 37.56
Mode LTE Band 7C : 99%OBW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.99 23.43 28.53 32.80
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 28.05 32.80 37.64
Mode LTE Band 7C : 99%OBW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.93 23.38 28.59 32.73
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.99 32.80 37.56
Mode LTE Band 7C : 99%0OBW(MHz)
256QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.99 23.48 28.47 32.80
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.93 32.87 37.64
TEL : 886-3-327-3456 Page Number : A7C-10 of 60
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swanronas. FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 7C

QPSK

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ectrum - ctrum
Ref Level 30.00 GBm  Offset 12,50 0B & RBW 1 MHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 1 MHz
}o Att 30d8 SWT 1ms @ VBW 3 MHz Mode Auto Sweep po Att 30de SWT 1ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 20.51 dBm mili] 19.90 dBm|
20 v 2.5256990 GHZ| - 2.5394760 GHz
T v Oce Bw T 27.992007992 MHz| =0 i T2 23.476523477 MHz
e TS FAhaEs
e i \ bl o s kot
I ' I "\
r y
od i 0 f
| |
-10 df ’ -10 o '“[‘ \‘
Py T UHMJ L )y [T TINT O 1Y TP AT
FiaZalile e 1 R T ‘\M\«Mﬂ\ A L B ST TP PTITF pTR
a0 - -30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts pan 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,525699 GHz 20,51 dém ML 2.533476 GHz 19.90 dBm
T1 1 25208442 GHz 14.00 dBm Oce Bw 27.992007992 MHz T1 1 2.5231368 GHzZ 13.26 dBm oce Bw 23.476523477 MHZ
T2 1 25488362 GHz 13.33 dBm T2 1 2.5466134 GHz 12.66 dBm
L L J - L JL J [

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ctrum &3

Ref Level 30.00 dém  Offset 12,50 dBé & RBW 1 MHz

pectrum &3

Ref Level 20,00 dém  Offset 12,50 db & RBW 1 MHz

o Att a0de SWT ims @ VBW IMHz  Mode Auto Swesp o Att a0de SWT ims @ VBW 3IMHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 20.04 dBm)| ™M1[1] 19.99 dBm)
o0 . 2.5240910 GHz| 20 M1 2.5225970 GHz
ke ik, Ocr By T 28651348651 MHZ| T A Occ Bry 32.797202797 MHz
| e » s i
o \| e A 104 ¥ L L ti
[ I
| | )
o4 h 0d T
I i
\ ‘ \
-10 ﬂl -10 df -
o TT | 20, dBy b b
BRI s i, i P L R ki
T S ) . L LT ST |
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.524091 GHz 20,04 dBm ML 2.503597 GHz 19,39 dam
T1 1 2,5206144 GHz 12.41 cBm Oce Bw 28.651348651 MHz T1 L 2.5184016 GHz 12.70 dBm Oce Bw 32.797202797 MHZ
T2 1 25492657 GHz 13.53 dam T2 1 2.5511988 GHz 10.04 dam
L I 4 [S JL 4 -

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum &3

Ref Level 30.00 dém  Offset 12,50 dBé & RBW 1 MHz

pectrum &3

Ref Level 20,00 dém  Offset 12,50 db & RBW 1 MHz

o Att 30de  SWT ims @ VBW 3MHz Mode Auto Sweep o Att a0ds SWT ims @ VBW 3IMHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.62 dBm) ™M1[1] 18.60 dBm)
- 2.5384670 GHz - M1 2.5317380 GHZ]
} 1+ ne il T o i 27.992007992 MHz| TS SR TR NrarT oy Oce By, 92.797202797 MHz
J [ W BT P e g bbb
10 df 0 J \i 10d o \
] | !
d 1 P 1
a T o ’ \l
10 df L -10 o -
204 - bl ‘Lﬂ i UJ'«' 4 204 e M‘}
et (g Tl Dy e oL U L (LM ey
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.538467 GHz 18.62 dam ML 2.531738 GHz 18.80 dam
T1 1 2,521024 GHz 12.08 dBm Oce Bw 27.992007992 MHz T1 L 2.5185914 GHz 11.90 dBm Oce Bw 32.797202797 MHZ
T2 1 2.549016 GHz 14.15 dam T2 1 25513886 GHz 12.06 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanronas. FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 7C
QPSK

Middle Channel / 20MHz+20MHz

-
Ref Level 30.00 cBm  Offset 12,50 0B & RBW 1 MHz

o att a0ds BWT 1ms @ VBW 3MHz Mode Auto Sweep
SGL Count 100/100

(@ 17k Max

N/A

MiL1] 18.66 dBm|
2.516 GHz,
20 de

37.562437562 MHz|

,jmw PSRV e
7

oce B
04 | (AP A
- 7

0 dém: |

] t
-10 dBm

20 dem e
ot VT B TN PR
-30 dBm:

WAy

-40 d3m

-50 dBm

60 dBm

CF 2.535 GHz 1001 pts Span 80.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value |__Function Function Result |
ML 1 2516773 GHz 18.66 dBm

T1 1 2/ 5160539 GHz 12.76 dBm
T2 1

oce Bw 37.562437562 MH2
25536214 GHz 11,30 dBm

TEL : 886-3-327-3456 Page Number 1 A7C-12 of 60
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